
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION

Fresno Off i ce  
1685 "E"  S t .  

F resno,  CA 93706 -2007

Sacramen to  Off ice  (Main )  
11020 Sun Cente r  Dr .  #200 

Rancho Cordova,  CA 95670-6114

Redding Off ice  
364 Kno l l c res t  Dr .  #205  

Redd ing ,  CA 96002

Regiona l  Boa rd  Webs i te  (h t tps : / /www.waterboards .ca .gov /cent ra lva l l ey )

WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0026

ORDER INFORMATION

Order Type(s): Waste Discharge Requirements (WDRs)
Status: Adopted
Program: Non-15 Discharges to Land
Region 5 Office: Fresno
Discharger(s): City of Farmersville
Facility: Farmersville Wastewater Treatment Facility
County: Tulare County
[...]
CITY OF FARMERSVILLE 
FARMERSVILLE WASTEWATER TREATMENT FACILITY 
TULARE COUNTY 
TABLE OF CONTENTS

Biosolids ............................................................................................................. 19

Scope of Order......................................................................................................... 19

Procedural Matters ................................................................................................... 19

Requirements .............................................................................................................. 20

A. Standard Provisions ........................................................................................... 20

B. Discharge Prohibitions ........................................................................................ 20

C. Flow Limitation .................................................................................................... 21

D. Effluent Limitations ............................................................................................. 21

E. Salinity Action Level ........................................................................................... 21

F. Discharge Specifications .................................................................................... 22

G. Groundwater Limitations ..................................................................................... 24

H. Solids Disposal Specifications ............................................................................ 25

I. Provisions ........................................................................................................... 26

Attachment A—Site Location Map ............................................................................... 1

Attachment B—Flow Schematic .................................................................................. 1

Information Sheet .......................................................................................................... 1



WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0026 iii 
CITY OF FARMERSVILLE 
FARMERSVILLE WASTEWATER TREATMENT FACILITY 
TULARE COUNTY

TABLE INDEX

Table 1—Dimensions and Volume of Evaporation/Percolation Ponds ............................ 3 

Table 2— Effluent Flows (in mgd) ................................................................................... 3 

Table 3 – BOD and TSS Data ......................................................................................... 4 

Table 4 – Influent and Effluent Nitrogen Data ................................................................. 5 

Table 5 – Effluent EC (in µmhos/cm) .............................................................................. 5 

Table 6 – Source Water Quality ...................................................................................... 7 

Table 7 – Groundwater Quality from Nearby Wells ......................................................... 8 

Table 8 – Groundwater Monitoring Well Construction Details ......................................... 8 

Table 9 – Groundwater Quality Data ............................................................................... 9 

Table 10 – Constituents with Potential for Degradation................................................. 14 

Table 11 – Effluent Limits .............................................................................................. 21 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0026 iv 
CITY OF FARMERSVILLE 
FARMERSVILLE WASTEWATER TREATMENT FACILITY 
TULARE COUNTY

GLOSSARY

Antidegradation Policy ..............Statement of Policy with Respect to Maintaining High 
Quality Waters in California, State Water Board 
Resolution 68-16

Basin Plan ...................................Water Quality Control Plan for Tulare Lake Basin

bgs ...............................................Below Ground Surface

BOD[5] ..........................................[Five-Day] Biochemical Oxygen Demand at 20° 
Celsius

BPTC ...........................................Best Practicable Treatment and Control

CEQA ...........................................California Environmental Quality Act, Public 
Resources Code section 21000 et seq.

CEQA Guidelines........................California Code of Regulations, Title 14, section 
15000 et seq.

C.F.R. ...........................................Code of Federal Regulations

COC[s] .........................................Constituent[s] of Concern

DO ................................................Dissolved Oxygen

DTSC ...........................................California Department of Toxic Substances Control

DWR .............................................California Department of Water Resources

EC ................................................Electrical Conductivity

EIR ...............................................Environmental Impact Report

FDS ..............................................Fixed Dissolved Solids

FEMA ...........................................Federal Emergency Management Agency

IPP ...............................................Industrial Pretreatment Program

LAA ..............................................Land Application Area

lbs/ac/yr .......................................Pounds per Acre per Year



WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0026 v 
CITY OF FARMERSVILLE 
FARMERSVILLE WASTEWATER TREATMENT FACILITY 
TULARE COUNTY 
GLOSSARY

µg/L ..............................................Micrograms per Liter

µmhos/cm ...................................Micromhos per Centimeter

MG[D] ..........................................Million Gallons [per Day]

mg/L .............................................Milligrams per Liter

msl ...............................................Mean Sea Level

MRP .............................................Monitoring and Reporting Program

MW ...............................................Monitoring Well

MCL .............................................Maximum Contaminant Level per Title 22

mJ/cm2 ........................................Millijoules per Square Centimeter

ORP .............................................Oxygen Reduction Potential

N...................................................Nitrogen

ND ................................................Non-Detect

NE ................................................Not Established

NM................................................Not Monitored

Recycled Water Policy ...............Policy for Water Quality Control for Recycled Water, 
State Water Board Resolution 2009-0011, as 
amended per Resolutions 2013-0003 and 2018-0057

R[O]WD .......................................Report of Waste Discharge

RCRA ...........................................Resource Conservation and Recovery Act

SPRRs .........................................Standard Provisions and Reporting Requirements

SERC ...........................................State Emergency Response Commission

TDS ..............................................Total Dissolved Solids

Title 22 .........................................California Code of Regulations, Title 22



WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0026 vi 
CITY OF FARMERSVILLE 
FARMERSVILLE WASTEWATER TREATMENT FACILITY 
TULARE COUNTY 
GLOSSARY

Title 23 .........................................California Code of Regulations, Title 23

Title 27 .........................................California Code of Regulations, Title 27 

TKN ..............................................Total Kjeldahl Nitrogen

Unified Guidance ........................Statistical Analysis of Groundwater Monitoring Data at 
RCRA Facilities, Unified Guidance (USEPA, 2009)

USEPA .........................................United States Environmental Protection Agency

VOC[s] .........................................Volatile Organic Compound[s]

WDRs ...........................................Waste Discharge Requirements

WQO[s] ........................................Water Quality Objective[s]



WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0026 1 
CITY OF FARMERSVILLE 
FARMERSVILLE WASTEWATER TREATMENT FACILITY 
TULARE COUNTY

FINDINGS

The Central Valley Regional Water Quality Control Board (Central Valley Water Board) 
hereby finds as follows:

Introduction

1. The City of Farmersville (City or Discharger) owns and operates the Farmersville 
Wastewater Treatment Facility (WWTF or Facility) in Tulare County, Sections 12 
and 13, Township 19 S, Range 25 E, Mount Diablo Base and Meridian 
(MDB&M). The Facility’s location is depicted on the Site Location Map in 
Attachment A.

2. The Farmersville WWTF is comprised of the following Tulare County Assessor 
Parcel Numbers (APNs): 130-030-023-000, 130-030-012-000, 130-020-037-000, 
130-020-025-000, and 130-020-027-000.

3. As the owner and operator of the WWTF, the Discharger is responsible for 
compliance with the Waste Discharge Requirements (WDRs) prescribed in this 
Order.

4. The following materials are attached and incorporated as part of this Order:

i. Attachment A—Site Location Map 

ii. Attachment B—Flow Schematic 

iii. Standard Provisions & Reporting Requirements dated 1 March 1991 
(SPRRs)

iv. Information Sheet

5. Also attached is Monitoring and Reporting Program R5-2022-0026 (MRP), 
which requires monitoring and reporting for discharges regulated under these 
WDRs. The Discharger shall comply with the MRP and subsequent revisions 
thereto as ordered by the Executive Officer.

Regulatory History

6. WDRs Order and MRP Order 86-152 were adopted by the Central Valley Water 
Board on 8 August 1986. WDRs Order 86-152 currently regulates the 
Farmersville WWTF and authorizes a monthly average discharge flow of up to 
1.25 mgd of undisinfected secondary wastewater from two aeration ponds to 
eight evaporation/percolation ponds and 140 acres of farmland owned by Jack 
Hesse. Wastewater Reclamation Requirements (WRRs) Order 84-128 were 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0026 2 
CITY OF FARMERSVILLE 
FARMERSVILLE WASTEWATER TREATMENT FACILITY 
TULARE COUNTY

issued for the reclamation of wastewater to the 140 acres owned by Mr. Hesse. 
The City reportedly never reclaimed effluent on the 140 acres of farmland. On  
7 November 2001, a Revised MRP 86-152 was issued to the City.

7. On 16 November 2020, the City submitted a Report of Waste Discharge (RWD) 
for a new WWTF to replace the existing WWTF. The new WWTF consists of one 
extended aeration active sludge basin with an anoxic zone and three treatment 
lanes, two 50-foot diameter secondary clarifiers, an aerobic digester, a sludge 
holding tank, a gravity belt thickener (mechanical dewatering), and four concrete 
lined sludge drying beds. The treated wastewater will be discharged to ten 
existing evaporation/percolation ponds. The proposed project will result in a flow 
increase up to 1.4 mgd.

8. The WDRs for the City’s WWTF are being updated to ensure the discharge is 
consistent with water quality plans, policies, and to reflect the upgrades to the 
WWTF. WDRs Order 86-152 and WRRs Order 84-128 will be rescinded and 
replaced with this Order.

Facility and Discharge

9. The City’s WWTF serves the City of Farmersville. The WWTF receives 
wastewater from residential, and commercial sources. Currently, there are no 
significant industrial wastes being discharged, and/or proposed for discharge to 
the WWTF. Consequently, an Industrial Pretreatment Program will not be 
required at this time (see Industrial Pretreatment Considerations section below 
for more discussion).

10. Based on 2019 Census data, the City of Farmersville serves an estimated 
population of about 10,703 people. The City is a severely disadvantaged 
community with a median household income (in 2019) of $39,720, according to 
the United States Census Bureau.

11. The former WWTF consisted of headworks, three aerated ponds, and ten 
evaporation/percolation ponds. The aeration ponds were taken off-line in 
January 2021 by plugging the influent pumps and disconnecting the power 
source to the aeration ponds. The City plans on removing and disposing of the 
sludge accumulated at the bottom of aeration ponds once all the wastewater 
evaporates. Provision I.2 of this Order requires the Discharger to submit an 
Aeration Pond Clean Out Work Plan that describes the process the City will take 
in order to remove and properly dispose of the residual solids and sludge 
accumulated in the aeration ponds.

12. The City’s former WWTF had issues with complying with the BOD and settleable 
solid limits prescribed in WDRs Order 86-152. For example, in a



WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0026 3 
CITY OF FARMERSVILLE 
FARMERSVILLE WASTEWATER TREATMENT FACILITY 
TULARE COUNTY

27 September 2016 Notice of Violation, staff noted 65 exceedances of either the 
BOD or settleable solids limits from October 2014 and July 2016.

13. The new WWTF went online in January 2021. As described above, the new 
WWTF has a design treatment and disposal capacity of 1.4 mgd. Table 1 below, 
shows the dimensions and volume of the ten evaporation/percolation ponds. A 
wastewater treatment schematic of the new WWTF is shown in Attachment B. 

Table 1—Dimensions and Volume of Evaporation/Percolation Ponds

Pond #
Dimensions 

(feet)
Volume 

(million gallons)
1 245 x 360 x 6 3.95
2 245 x 360 x6 3.95
3 245 x 584 x 6 6.41
4 258 x 584 x 6 6.75
5 224 x 360 x 6 3.61

6 232 x 162 x 6 
214 x 75 x 6 2.40

7 314 x 434 x 6 6.10

8
340 x 262 x 6 
202 x 144 x 6 
149 x 252 x 6

5.43

9 330 x 420 x 6 6.21
10 340 x 420 x 6 6.40

14. Effluent flows for 2021 at the WWTF range from 0.55 mgd to 0.93 mgd as shown 
in Table 2 below.

Table 2— Effluent Flows (in mgd)
2021 Minimum Maximum Average

January 
(See 1 below) --- --- ---

February 0.64 0.90 0.71

March 0.63 0.78 0.69

April 0.62 0.74 0.68

May 0.66 0.85 0.76

June 0.55 0.85 0.70



WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0026 4 
CITY OF FARMERSVILLE 
FARMERSVILLE WASTEWATER TREATMENT FACILITY 
TULARE COUNTY

2021 Minimum Maximum Average

July 0.66 0.82 0.73

August 0.67 0.85 0.77

September 0.71 0.83 0.76

October 0.70 0.93 0.76

November 0.67 0.83 0.76
1. New contract operator took over the new WWTF in February 2021. 

The former operator did not submit the January 2021 SMR.

15. Recent monitoring data collected from the new WWTF, shown in Table 3., 
indicates the treatment system currently provides 98 to 99 BOD and TSS percent 
removal.

Table 3 – BOD and TSS Data

Date
BOD 

Influent 
(mg/L)

BOD 
Effluent 
(mg/L)

BOD 
Removal 

(%)

TSS 
Influent 
(mg/L)

TSS 
Effluent 
(mg/L)

TSS 
Removal 

(%)

2/17/2021 --- <17 --- --- 30 ---

3/4/2021 314 3.3 98.9 581 4 99.3

4/7/2021 280 4.23 98.5 600 6 99.0

6/3/2021 233 3 98.7 220 3 98.6

7/22/2021 211 3.2 98.5 153 2 98.7

8/11/2021 191 <2 99.0 230 <1 99.6

9/9/2021 <65 <2 --- 180 6 96.7

16. Influent monitoring for nitrogen was not required by revised MRP 86-152. 
However, the Discharger collected influent and effluent grab samples at the new 
WWTF to characterize nitrogen in the wastewater as shown in Table 4 below. 
The data consists of five samples collected between 30 June 2021 to 
4 August 2021. Based on this data set, the total nitrogen percent removal was 
approximately 92%.



WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0026 5 
CITY OF FARMERSVILLE 
FARMERSVILLE WASTEWATER TREATMENT FACILITY 
TULARE COUNTY

Table 4 – Influent and Effluent Nitrogen Data
Constituent Units Influent Effluent
Ammonia (as N) mg/L 38 <0.2
Nitrate (as N) mg/L 0.2 3.1
Total Nitrogen mg/L 52 4.2

17. Effluent EC monitoring data from 2019 through 2021 is shown below in Table 5.

Table 5 – Effluent EC (in µmhos/cm)
2019 

(See 1 below)
2020 

(See 2 below)
2021 

(See 3 below)

Minimum 574 640 412

Maximum 798 747 893

Annual Average 669 702 513
1. Analytical data from January through December 2019.
2. Analytical data from January through November 2020.
3. Analytical data from February through April and June through November 